Pre-Surgery Checklist

Local Amesthesia Procedure

Robaxin (Methocarbamol): Muscle relaxant Can be taken every 6 hours. Used to alleviate muscle soreness/tightness. Advil/Motrin (Ibuprofen): anti-inflammatory pain reliever Used to control pain and reduce swelling and inflammation. Take 600 mg (3 pills) every 6 hours as needed OR Take 800 mg (4 pills) every 8 hours as needed	Medications	
 Can be taken every 4-6 hours. Take as needed for pain that is uncontrolled by Motrin or Tylenol. Do not drive while taking this medication. Take medication with food. Taking medication on an empty stomach can lead to stomach upset. Can be taken every 6 hours. Used to alleviate muscle soreness/tightness. Used to reduce bruising, swelling, and inflammation Pellets/Tablets: Take as directed for 1-2 weeks after surgery. Gel/Cream: apply directly to skin after surgery. DO NOT apply directly to incision until healed (7 days post surgery). Bromelain with Quercetin: Homeopathic supplement Used to reduce bruising, swelling, and inflammation. Tablets: take as directed for 1-2 weeks after surgery. Advil/Motrin (Ibuprofen): anti-inflammatory pain reliever Used to control pain and reduce swelling and inflammation. Take 600 mg (3 pills) every 6 hours as needed OR Take 800 mg (4 pills) every 8 hours as needed 	PRESCRIPTIONS	OVER THE COUNTER
 Can be taken every 6 hours. Used to alleviate muscle soreness/tightness. Used to reduce bruising, swelling, and inflammation. Tablets: take as directed for 1-2 weeks after surgery. Advil/Motrin (Ibuprofen): anti-inflammatory pain reliever Used to control pain and reduce swelling and inflammation. Take 600 mg (3 pills) every 6 hours as needed OR Take 800 mg (4 pills) every 8 hours as needed 	 Can be taken every 4-6 hours. Take as needed for pain that is uncontrolled by Motrin or Tylenol. Do not drive while taking this medication. Take medication with food. Taking medication on an empty stomach can 	 Used to reduce bruising, swelling, and inflammation Pellets/Tablets: Take as directed for 1-2 weeks after surgery. Gel/Cream: apply directly to skin after surgery. DO NOT apply directly to incision
 Take medication with food. Taking medication on an empty stomach can lead to stomach upset. Tylenol (Acetamenophen): pain reliever Can use in conjunction with Advil Take 650 mg (two 325 mg pills) every 6 hours as needed OR Take 500 mg (1 Extra Strength Tylenol) every 6 hours as needed 	Can be taken every 6 hours.Used to alleviate muscle	 Used to reduce bruising, swelling, and inflammation. Tablets: take as directed for 1-2 weeks after surgery. Advil/Motrin (Ibuprofen): anti-inflammatory pain reliever Used to control pain and reduce swelling and inflammation. Take 600 mg (3 pills) every 6 hours as needed OR Take 800 mg (4 pills) every 8 hours as needed Take medication with food. Taking medication on an empty stomach can lead to stomach upset. Tylenol (Acetamenophen): pain reliever Can use in conjunction with Advil Take 650 mg (two 325 mg pills) every 6 hours as needed OR Take 500 mg (1 Extra Strength Tylenol)



What to do before my surgery...

- o Purchase compression garment. You can purchase from DCS or online.
- o Fill prescriptions and purchase over the counter medications.
- o Begin hydrating **3 days** prior to surgery (64 oz. in 24 hrs.).
- If you smoke, vape, or use tobacco products, STOP now.
- STOP drinking alcohol 1 week prior to surgery.
- o STOP taking 2 weeks prior to surgery:
 - Aspirin
 - Hormone replacement (*Please consult your GYN for approval*)
 - Birth control (*Please consult your GYN for approval*)
 - Anti-inflammatory medications (Ibuprofen, Aleve)
 - Fish oil
 - Vitamin C and Vitamin E
 - Red wine

What to do after my surgery ...

- o Continue to hydrate. 64 oz. in 24 hrs.
- Manage pain with over the counter pain relievers and prescription medications as needed.
- Take a shower. You can shower as soon as you are comfortable. Let soap and water run over incisions and dry well after.
- o Increase protein in your diet. Protein helps the body to heal.
- Wear compression garment for 23 hours per day, for 3 weeks. If you have foam pieces, continue to wear those in your garment for 3-4 days. This provides additional compression.
- Apply ice to areas of soreness. Use the 20 minutes on, 20 minutes off rule. This is to protect the skin that may still have reduced sensation from surgery. Do not put ice directly on bare skin.
- Monitor for any signs or symptoms of infection.



What to do the day of my surgery...

- Take morning medications.
- Wear comfortable clothes and shoes that slip on.
- You can shower the morning of surgery or the night before.

Emergencies: When to call the doctor

- 1. If you have a severe increase in pain that is not relieved by pain medication.
- 2. If you have excessive swelling on one side and not the other.
- 3. If you experience shortness of breath.
- 4. If you have any side effects of medications such as rash, headache, nausea, or vomiting.
- 5. If you have an oral temperature over 101.5 degrees. (It is normal to have a slight temperature after your surgery).
- 6. If you have yellow, green, or white puss drainage our foul odor from the incisions.
- 7. If you have bleeding from the incisions that is difficult to control with light pressure.
- 8. If your recovery has been improving for days/weeks then you feel your recovery has declined, you feel run down, or sick.



[★] If you have urgent questions or concerns after hours, you can contact Dr. Ditesheim at 704-650-2371 or his Nurse at 980-505-3306

Frequently Asked Questions:

Q: How long will the swelling and bruising last?

A: Swelling and bruising is your body's natural response to surgery. You can expect to see the most significant swelling in the first week, often peaking on days 3-4 post-surgery. You can experience inflammation for up to a year after your procedure, but the majority should subside in the first 6 months. The first 3-4 weeks are your immediate recovery period. The significant swelling and bruising that you may experience in the first week should be greatly decreased after weeks 3-4.

Q: When can I return to work?

A: You can return to work as soon as you feel comfortable doing so. We caution you to not drive a car or make important decisions while taking narcotic pain medication.

Q: When can I start exercising again?

A: We recommend waiting 4-6 weeks to return to exercise, but you should **begin** walking immediately. A slow, gradual progression is the best way to return to your normal level of activity. It is normal to see an increase in swelling after increased activity. This is your body's way of telling you it needs rest and recovery. Listen to your body.

Q: When can I have sex?

A: You can have sex whenever you feel comfortable doing so.

Q: What are my risks after surgery?

A: Any type of surgery presents risk. In the immediate post-surgical period (weeks 1-4) we are on highest alert for the presence of blood clots. A blood clot can travel to the lungs and cause a pulmonary embolism, which can lead to death. This is not common, but it is a risk that you should be aware of. The best way to prevent blood clots is early walking after surgery. Walking helps blood to circulate throughout the body. In the first few days after surgery, you should be walking around your house for at least 5 minutes, for at least once an hour. Additionally, you should perform a cough and deep breath sequence about 5 times per hour. You will cough, then take a big deep breath. This helps to keep your lungs clear and provide oxygen to the body.

You are also at risk for blood loss. This can present after surgery as a drop in your hemoglobin levels, which we monitor before and after surgery. Some signs of a low hemoglobin are shortness of breath, exhaustion, and pale color to the skin. If you experience any of these symptoms, please let us know immediately. The best



ways to increase hemoglobin levels are increasing fluid intake, increasing iron in the diet (red meat, green leafy vegetables), and an iron supplement, if needed. If hemoglobin levels drop too significantly, you may need a blood transfusion.

Q: I'm scared of what I will feel while under local anesthesia. What can I expect?

A: Local anesthesia is a convenient alternative to general anesthesia, when appropriate, because you are not being put to sleep. This allows you the freedom after surgery to care for yourself, and not rely on a caretaker. Local anesthesia is lower risk than general anesthesia.

If your procedure is performed under local anesthesia, you will be awake for the entirety of your surgery. You will walk into the operating room and out of the operating room. You can wear headphones or airpods into surgery. The nurse has to be able to control the volume on your device so the surgery team can communicate with you if needed.

It is important to understand that you may feel sensations, and possibly some pain, under local anesthesia. Dr. Ditesheim does his best to numb the surgical areas, but it is not always possible to take away 100% feeling. You will be able to communicate with Dr. Ditesheim what you are feeling throughout surgery, and he will do his best to manage your discomfort.

If you choose to have a driver after your procedure, we can prescribe a medication to relax you prior to surgery. This can help manage anxiety during your surgery. If you choose this option, please let the nurse know at your pre-op appointment.

Q: What can I expect immediately after my surgery?

A: Immediately after your surgery you will walk over to our recovery suite. You will be under the care of a member of our surgical team. They will monitor your vital signs and when you are determined to be stable, you will be discharged. This will last approximately 10-30 minutes. Soreness, swelling, bruising, and drainage are all very normal and expected immediately after surgery and for the first few weeks. Use ice, Arnica, Bromelain, and pain relievers as directed. Wear your compression garment as directed. Recovery is a process that can last up to 12 months. It is important to remember that different people recover at different rates. We are here to help you get through each stage of recovery.

Q: How can I prevent infection after surgery?

A: Infection is a risk that is present in all surgical procedures. At our accredited surgery center, we are diligent about upholding the highest level of cleanliness and sterility.

After surgery, you are responsible for keeping your incisions clean. You should shower the day after surgery. Let the water and soap run over your incisions. You do



not need to scrub the area or wash with a special soap. Afterwards, **dry your incisions well**. Moist areas encourage bacteria growth, so keeping your incisions clean and dry is very important. If your home is supplied with well water, please let us know. Avoid public water (pools), lakes, and oceans for 4 weeks after surgery. Frequent hand washing is very important, especially if you are touching your surgical incisions.

Q: How can I speed up my recovery?

A: Every person recovers at a different rate, so it is important to be patient. Recovery takes time. You should eat a healthy diet, minimizing processed foods. Your body needs fuel to recover, so we want to feed it with nutritionally-dense food (fruits and vegetables). Additionally, you should increase the protein in your diet. Your goal should be 20 grams of protein per meal. Some protein sources include meat and fish, beans, Greek yogurt, nut butters, and protein shakes. Your body uses protein to heal and recover. You can also take a daily multivitamin. This will help provide important micronutrients that your body will use for healing. Continue to increase fluid intake.

Balance activity with rest periods. "Over-doing" it can set you back in your recovery process, but staying on bedrest will put you at risk for complications. Listen to your body, and if you need guidance on how to manage your activity level, we are here to help.

Ice your surgical areas to reduce pain caused by inflammation. Use the "20 minutes on, 20 minutes off" rule. Never ice directly on the skin--you should ice over your compression garment. Continue using topical Arnica on areas of bruising and swelling and the tablets/pellets. You can take Epsom salt baths after the first week. You can find Epsom salt over the counter. Add a generous amount to your bathtub and soak for 20 minutes. This is helpful in reducing pain and swelling. Always dry well afterwards.

